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No. | Part No. Desceiption Qty. No. | Part No. Description Qty.
No. | Mo.de pléce Qié, No. | No. de pigce Oté,
Hr. | Best.Ne. Menge Nr. | Best—Nr. Menge
Ho. | No.de Pieza Cant. No. | No. de Pleza Cant,
N° | Pezzo N° Qia, W | Pezzo N° Gta.
1 00847 COVER- Orankcase L a8 A-30662-A | CARBURETOR {WALBRO; 1
2 A58 SCREW- Plastite {48 x 3/47) Z A-O833-8 | CARBURETOR {ZAMA) H
3 82841 SOREW- Plastite (#1310 x 1727} 2 40 B2549 SCREW- Taptile (1024 x 17} 2
& 82638 Screw- Taptile {10-24 x 3/4"} g 41 Q08162 | CRANKSHAFT ] 1
5 He A-(DOB2 CAP- Fusgl 1 42 018714 SPACER 1
& iie  OBBI3 FILTER- Cap 1 43 64250 KEY~ Woodruft 1
7 ie  gnRig VALVE- Filter 1 44 o0883 ROTOR 1
3 i G8BDS GASKET- Fusil cap 1 P13 G1325 WASHER 1
2 Coes8 LEVER- Trigger 1 46 B1191 NUT- Hex {2/16-20) 1
0 e ADI308-A | FUEL TANK ASSY, H 47 50818 BOX— Alr Filter H
11 jis 84772-141  TUBING- Rubber (8 1/27) 1 48 82542 SCREW- 110-24 x 2 1747} 2
12 je 38288 CLAMP- Wire H 49 00934 FILTER- Ajr 1
13 s 48422 FILTER- Fuel 1 5G 0818 CGQVER- Adr filter 1
14 ¢  SBB1S YALVE-~ Filter 1 81 00824 PULLEY- Starter k]
15 5 01387 FITTING 1 52 A-87908 SPRING & CONTAINER 1
B e 3477222 TUBING- Rubber {8 174} 1 53 00715 ROPE- Starter ]
17 00827-A | SPACER- Fuel tank t 84 f . 7h21t GRIP- Starter yope 1
18 1836 COVER- Crankcase 1 55 jle A-0IB25-A | HOUSING- BEnging & Pulley 4
18 o088 GASKET- Crankcase 1 56 e 98843 BEARING- Ball 3
e ye A-Q2785 CRANKCASE 1 57 li& 98981-1A] BUSHING- Starter 1
21 ¥ GRT7GY HBEABING- Balt 1 58 70788 WASHER- Bellevills 2
22 s 53888 SEAL- Crankshaft b 59 g086t-1 | CLUTCH- (8} 1
23 18 A-D0I4-A 1 PISTON & ROD 1 8O LR LEAD- Groung 1
24 00815 AING- Pigton 3 &1 84003 WASHER- Flat (#10} 1
25 A-G1823-A 1| CYLINDER MUFFLER ASSY. 3 &2 o084 SWITCH 1
26 jie  O0B30-B GASKET- Cylinder k} 63 00028 PAWL- Starier 1
7 e ooued SCREEN- Spark atrestor 4 64 0929 BPRING- Torsion 1
28 hie {0920 BAFFLE- Mutfier H 85 B471E-88 MODULE 1
28 s 3083 SPACER- Muffisr &6 A-DH042 LESD- Electrigat 1
30 (e A-01838 GOVER- Mufiler 1 &7 0845 CRANKCASE (UT18007) 1
31 s BS540 SCREW- Taptite {8-32 x 17} 3 B3 00811-1 | CRANKSHAFT {UT180607) 1
32 A-D25G7 SPARK PLUG BOOT KIT 1 89 e A-01524 BACKPLATE (UT18007) 1
33 01010-A | SHIELD- Spark plug 3 70 98798 BEARING- Bal (UT18007}] 1
34 SB169-8 1 BPARK PLUG- [DJ?Y} 1 71 31012 SPACER (UT 18007} H
35 DOE32-4 | GABKET- Meat Dam H 72 00887 COVER- Bearing {UT18007} 1
36 Bigbs NUT- {10-24) 2 73 Q0egs COVER- Muliter (UTI8007) i
a7 O0817-8 | HEAT DaM 1
38 SB7EB-A | GASKET- Carburetor 1
* ASBEMBLIES * Your origingl cerburstor may be identified as Walbro or Zama.
¢ ENSEMBLES Either replacement type will work with your bedge trimmer.
& BALSATIE * Lamarquede volre carburateur ' origing peut 8lre soit Waibro,
s CONJUNTOS soit Zama. Ces deux types peuvent 8ire utilisés sur voire
» COMPLESSE taille-haias.

* ihr Original-Vergaser kepn gin Walbro oder Zama ssin. Als
Ersatzisil fr thre Hackanschers passen beide Typen.

* Bl carburador original puede ser de Walbro ¢ Zama, Ambos
fipos do carburador de repuesto funcionaran gon su podadora.

© H carburatore originale potrebbe essere Hantificate dalla
dicitura Walbro o Zama., Entrambi i tipi i ricambio
funzionacon # tosabordi in dotazione.
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No. Part No. Description Oiy.
No, to. de pléce Q8.
Nr. Best,—Nr, Menge
No. No. de Pisza Cant.
o Pezzo N° 14,
1 00837 CUARD Hand {(HT1D 1
41872 GUARD- Hand {MHT21} H
2 41317 DECAL- Caution
3 Q0838-A HANDLE- From 1
4 95249 WASHER- Flat {18-24) 2
g 82538 BSCREW- Taptite {10-24 x 3747} 2
g (1667 BASE- Vibration isplator 1
7 82538 SCREW- Plastite {#8 x 3/4™) it
& 30838 HANDLE-~ Rear {right} 1
g A-0842 LEAD- Blactrical 1
i A-00843 LEAD- Grourd 1
11 0838 HANDLE- Rear {lefi} 1
12 90841 SWITCH H
13 82541 SOREW- Plastize 10 x 1729 2
14 20958 TRIGGER 3
15 00840 CABLE- Theoltte 1
18 81208 NUT~ (#10-24} 2
17 008943 ORUM- Cluich 1
i8 D009 SPRING- Compression &
g ® A-(1528 GEAR BUOX ASSY. 1
] ® 98843 BEARING- Ball 2
1 & A-01313 PINION & SCREW ASSY. H
22 & 32541 SCREW- Plastite (110 x /2" 1
23 & A.01312 GEAR & PIN ASSY, 1
24 ® {0988 BUSHING 1
25 ® (0835 BLADE SEAL 1
28 A-L0558 BLADE ASSY. tHT1h) H
A-DI8LS BLADE ASSY. IHT21} 3
7 Q0954 COVER- Gear box 1
28 82837 SCREW- Piastite (110 x 7/8") 10
28 1013 BRACE H
3G Q0958 LEVER- Trigger 1

* ASSEMBLIES
& ENSEMBLES
® BAUSATZE
# CONJUNTOS
* COMPLESSI
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FIGURA 3 VERGASER

FIGURA 3 CARBURADORES

HT-17 CARBURATORI

HT-21
When ordering paris, refor to the manufacturers name {Walbro or Zama) and use (e correst Parts List
Lorsgue yous dee des pig de 4 ie noit du fabricant {Walbro ou Zama) of ulillsez 1a liste de pléoes de vechange corrects,
Bei dev Bestefl von Ersatatefien bitte den Hersteller {Walbro oder Zama) beachien, und die richilge Ersatatelliste benutzen.
At momento i ordingre pezzi di vl bio, fare riferd al nome det fabbricante (Walbro o Zamaj ed usare Felenco corretio del pexz! ¢ ricambio.
Af pedir plazas de ¢ to, blmqus ef bre del fabrdcante {(Walbro o Zame} ¥ use la Hista de piszas de repuesic correspondiente.
WALBROWT-173 o ZAMA CIU-H12A

{A-00562-A) z {A-00933-A)

NO. PAHRT NO. DESCRIPTION NO, PART NO, DESCRIPTION
1-& BoAMYIBE A GASKET KIT Fuid AD11gE-A GASKET/AMAPHRAGM KIT
122 A~(2011 REPAIR KIT £ 51 A-D0288 REPAI KIT
23 A-(Q2804 PRIMER BASE KIT 18 AQT185-A PRIMER BULB
24 g1z PRIMER BULB 37 02934 PRIMER BASE KIT {Plastic)”
25 A-00282 SWIVEL KIT 1784 PRIMER BASE KIT fAluminumy”
* Primer bage kits are not interchangeabls,
* Les joux de bgse d'amoergage ne sont pas interchangeables.
* Bockelsatze fur die Vorpumpe sind nicht austanschbar.
: I kit della base del cicehetio non sony intercambiabill,

Los juegos de base de cebador no son intercambiables,




